
 
Report Date: 4/14/2022 8:35 AM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test II
 
 
 
 

Specimen details

 

 
Test Results

 

 
 

Specimen ID Date Time Type Width
American WRS Thin Resin
2_02272022_092149 2/27/2022 9:21 AM 3 pt. Bend 6.0in

American WRS Thin Resin
3_02272022_092505 2/27/2022 9:25 AM 3 pt. Bend 6.0in

Specimen ID Depth Span Length
American WRS Thin Resin
2_02272022_092149 0.250in 9.842in

American WRS Thin Resin
3_02272022_092505 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

American WRS Thin Resin
2_02272022_092149 341.747 20.854

American WRS Thin Resin
3_02272022_092505 252.207 15.390




